
RYOBI
GARAGE DOOR OPENER

MODEL NO. GD125
REPAIR SHEET

99500220 
3-5-18 (Rev:03)

ONE WORLD TECHNOLOGIES, INC. 
1428 Pearman Dairy Road, Anderson, SC 29625 • Phone 1-877-205-5714  
États-Unis, Téléphone 1-877-205-5714 • USA, Teléfono 1-877-205-5714

www.ryobitools.com



RYOBI GARAGE DOOR OPENER − MODEL NO. GD125

2

1

2

3

4

5

6

7

8

9

10

11

1213

14

15

16

17

18

19

20

22

21

23

24
25
26

27

28
29

30

32

33

31

37

34

3536

38

39

40

29

FIGURE A



RYOBI GARAGE DOOR OPENER − MODEL NO. GD125

3

PARTS LIST - FIGURE A

The model number will be found on a label attached to the housing. Always mention the model number in 
all correspondence regarding your GARAGE DOOR OPENER or when ordering replacement parts.

	 1	 039857001002	 Light Cover..............................................................................1

	 2	 039857001003	 Bottom Shroud........................................................................1

	 3	 039857001052	 LED Board................................................................................1

	 4	 039857001006	 Bottom Plate............................................................................1

	 5	 039841001029	 Screw (M4 x 8 mm, Torx Pan Hd., Plastic)..............................4

	 6	 039841001101	 End Closed Connector............................................................2

	 7	 039841001099	 18 AWG White Connection Wire..............................................1

	 8	 039841001100	 18 AWG Black Connection Wire..............................................1

	 9	 039841001021	 Nut (M5)...................................................................................4

	 10	 039857001054	 Transformer..............................................................................1

	 11	 039841001031	 Screw (M4 x 8 mm, Hex. Hd.)..................................................2

	 12	 039857001009	 18 Volt Motor...........................................................................1

	 13	 039857001051	 Super Board.............................................................................1

	 14	 039857001065	 Blue Connector & Wire Assembly............................................1

	 15	 039857001062	 Green Connector & Wire Assembly.........................................1

	 16	 039857001010	 Screw (M4 x 16 mm, Pan Hd.).................................................2

	 17	 039857001058	 Separation Piller.......................................................................5

	 18	 039841001208	 Anti-Dust Cover.......................................................................4

	 19	 039841001059	 Strain Relief..............................................................................1

	 20	 039857001004	 Top Shroud..............................................................................1

	 21	 039841001026	 Screw (M4 x 8 mm, Torx Pan Hd.)...........................................4

	 22	 039841001096	 Power Cord..............................................................................1

	 23	 039857001070	 WIFI Antenna...........................................................................1

	 24	 039841001022	 Bolt (M6 x 16 mm)....................................................................3

	 25	 039841001024	 Lock Washer (M6)....................................................................3

	 26	 039841001023	 Washer (M6).............................................................................3

	 27	 039857001069	 Main Body................................................................................1

	 28	 039857001053	 Safety Sensor..........................................................................1

	 29	 039841001033	 Screw (M3 x 8 mm, Pan Hd.)...................................................4

	 30	 039841001061	 10 Amp Breaker.......................................................................1

	 31	 039857001059	 Pillar.........................................................................................2

	 32	 039841001067	 GFCI Tower..............................................................................1

	 33	 039857001011	 Screw (M3 x 25 mm, Pan Hd.).................................................4

	 34	 039857001063	 Red Connector & Wire Assembly............................................1

	 35	 039857001064	 White Connector & Wire Assembly..........................................1

	 36	 039857001055	 AC Socket................................................................................1

	 37	 039857001057	 18 AWG Black Connection Wire..............................................1

	 38	 039841001066	 Separation Pillar.......................................................................3

	 39	 039841001189	 Control Board..........................................................................1

	 40	 039857001001	 Button......................................................................................1

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY



RYOBI GARAGE DOOR OPENER − MODEL NO. GD125

4

2

19
16

1

20

17
18

16

15
9

11

12

10

13
14

8

7

6

6

5

4

21
22

23

24

26

25

3

27FIGURE B



RYOBI GARAGE DOOR OPENER − MODEL NO. GD125

5

	 1	 039841001303	 7 ft. Rail Assembly...................................... 1
	 2	 039841001169	 Cord Tag Assembly..................................... 1
	 3	 039841001187	 Cord............................................................. 1
	 4	 039841001178	 U-Bracket.................................................... 2
	 5	 039841001195	 Nut (7/16 in.)................................................10
	 6	 039841001164	 Hanging Bracket.......................................... 2
	 7	 039841001161	 Motor Sprocket............................................ 1
	 8	 039841001193	 Bolt (7/16 in. x 3/4 in.).................................. 6
	 9	 039841001092	 Straight Arm................................................ 1
	 10	 039841001196	 Lock Nut (1/2 in.).......................................... 2
	 11	 039841001090	 Bent Arm...................................................... 1
	 12	 039841001173	 Axis Pin........................................................ 1
	 13	 039841001197	 Screw........................................................... 2
	 14	 039841001165	 Door Bracket............................................... 1
	 15	 039841001194	 Bolt (1/2 in. x 1 in.)....................................... 2
	 16	 039841001142	 Cotter Pin..................................................... 2
	 17	 039841001170	 Axis Pin (8 x 90 mm).................................... 1

 KEY PART  
 NO. NUMBER DESCRIPTION QTY

PARTS LIST - FIGURE B

The model number will be found on a label attached to the housing. Always mention the model number in all correspondence regarding your 
GARAGE DOOR OPENER or when ordering replacement parts.

	 18	 039841001179	 Screw (M8 x 40 mm).................................... 4
	 19	 039841001166	 Wall Bracket................................................ 1
	 20	 039841001116	 Tension Bracket........................................... 1
	 21	 019687001701	 Safety Sensor.............................................. 2
	 22	 019751001701	 Indoor Keypad Console (GDA420).............. 1
	 23	 019686001701	 Car Remote................................................. 2
	 24	 039841001203	 37 cm Sleeve............................................... 3
	 25	 039841001202	 100 cm Rail.................................................. 3
	 26	 039841001351	 End Rail Assembly w/Belt and Pully........... 1
	 27	 039841001111	 Screw (M4 x 10 mm).................................... 9

		  Not shown:

		  039841001354	 Main Hardware Kit

		  019687001103	 GDA200 Assembly Hardware

		  019688001701	 GDA300 External Hardware

		  019688001010	 GDA300 Assembly Hardware

		  995000220	 Operator’s Manual

		  995000221	 Quick Start Guide

 KEY PART  
 NO. NUMBER DESCRIPTION QTY



RYOBI GARAGE DOOR OPENER − MODEL NO. GD125

6

5
4

3

21

6

7,8,9

10



RYOBI GARAGE DOOR OPENER − MODEL NO. GD125

7

	1		  941001560	 Not Intended for Permanent Wiring Label..................................................1

	2		  941001272	 Terminal Label.............................................................................................1

	3		  941001562	 Entrapment Danger Label...........................................................................1

	4		  941001558	 Right Icon Label...........................................................................................1

	5		  941001557	 Left Icon Label.............................................................................................1

	6		  941001559	 Data Label....................................................................................................1

	7		  941120162	 Entrapment Label (Wall of Garage) (English)..............................................1

	8		  941120172	 Entrapment Label (Wall of Garage) (French)...............................................1

	9		  941120173	 Entrapment Label (Wall of Garage) (Spanish).............................................1

10		  941001593	 Cordwrap Label...........................................................................................1

 KEY PART  
 NO. NUMBER DESCRIPTION QTY

PARTS LIST - FIGURE C

The model number will be found on a label attached to the housing. Always mention the model number in all correspondence regarding your 
GARAGE DOOR OPENER or when ordering replacement parts.


